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MODEL NO. 6822

ITEM PART NO. DESCRIPTION QTY NOTE
001 784261-7 Phillips Insert Bit  2-25   1
002 784811-8 Magnetic Bit Holder 6.35-60   1
003 151561-4 LOCATOR COMPLETE   1
004 421631-6 Porvédo tömítogyuru 6822*   1
005 213373-4 O-gyuru   1
006 416756-9 Rögzíto gyuru 6822   1
007 232154-7 Laprugó 6822   1
008 911173-3 Trapézfeju csavar M4x45 911173   3
009 151562-2 Fogaskerékház, komplett 6822*   1
010 421392-8 Gyuru 20 6821/6822/6820V - új*   1
011 232050-9 Laprugó 232050-9   1
012 216001-0 Acélgolyó 3,5 216001-0*   1
013 223107-7 Tengely 6821/6822   1
014 233126-5 Nyomórugó 6 6832/6822*   1
015 256699-1 Csapszeg 8 6832   1
016 226444-8 Fogaskerék 46 6821/6822   1
017 256467-2 Csapszeg*   3
018 212047-4 Tugörgos nyomócsapágy 821 6821   1
019 152909-3 Fogaskerékház-fedél 6822   1
020 253192-6 Lapos Alátét 14 253192-6   1
021 211031-6 #Golyóscsapágy 608LLB   1
022 511768-8 Forgórész 220V6820V/6822   1

INC. 21,23,24
023 681614-0 Szigetelo alátét 681614-0   1
024 210025-8 Golyóscsapágy 627LLB 210025-8   1
025 253192-6 Lapos Alátét 14 253192-6   1
026 410923-8 Légterelo lap 6820V/6822   1
027 639306-5 Állórész 220V 6820V/6822   1
028 911581-8 Trapézfeju csavar M4x55 6820V/   2
029 343407-0 Akasztóhorog 6820V/6822*   1
030 851360-1 Címke   1
031 157725-8 Motorház 6820V/6822   1
032 191950-1 Szénkefe CB-415 (=CB-402/413)*   1
033 911124-6 Trapézfeju csavar M4x14 6822   1
034 645253-0 Zajszuro kondenzátor 645253-0*   1
035 651256-4 Kapcsoló SGEL106CV-1A, új*   1
036 411852-8 Kapcsoló-burkolat (PVC) 411852   1
037 155995-3 Fogantyúburkolat 6820V*   1
038 911153-9 Trapézfeju csavar M4x28 911153   3
039 651478-6 Kapcsoló (jobbos+balos) VTX11*   1
040 911133-5 Trapézfeju csavar M4x18 911133   2
041 687001-1 Kábel-feszültségmentesíto 6870   1
042 666071-3 POWER SUPPLY CORD 1.00-2-5.0   1
043 682559-5 Kábelvédo 8 6822   1
044 421795-6 Tömítés 6822   1
E04 654051-1 Földszorító JR3030   1
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